
  
 

 

 

THE LAO PEOPLE’S DEMOCRATIC REPUBLIC 
DEPARTMENT OF HOUSING AND URBAN PLANNING (DHUP) 
OF MINISTRY OF PUBLIC WORKS AND TRANSPORT, 
DEPARTMENT OF PUBLIC WORKS AND TRANSPORT (DPWT) 
OF VIENTIANE CAPITAL,  
VIENTIANE CAPITAL WATER SUPPLY STATE ENTERPRISE (NPNL) 
 
 

THE LAO PEOPLE’S DEMOCRATIC REPUBLIC 
 
 

THE PREPARATORY SURVEY 
ON 

VIENTIANE CAPITAL WATER SUPPLY 
EXPANSION PROJECT 

 
 

FINAL REPORT 
 
 
 
 
 
 

JUNE 2015 
 

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 
 
 

NIHON SUIDO CONSULTANTS CO., LTD. 

 
1R 

CR (5) 

15-026 



FINAL REPORT 
 
 

  i 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

EXCHANGE RATE 
(effective for Fact Finding Mission for FY 2014) 
[...]
correlate with diameters (i.e.: over 300mm is ductile iron pipe and under 250mm is polyethylene 
pipe etc). The current situation of pipe materials is as follows. 

Table 3.8.5  Overall condition of pipe materials 
 Pipe materials over 300mm diameter 

Ductile iron pipe : Relatively new distribution pipe 
Steel pipe : Relatively old distribution pipe 

  
 Pipe materials under 250mm diameter 

Cast iron pipe : Distribution pipe laid in before or after 1963 
Ductile iron pipe : Distribution pipe laid after 2004 
PVC (polyvinyl chloride) and 

uPVC 
: Most part of distribution pipe 

Steel pipe : Old and below 50mm distribution pipe 
Asbestos Cement Pipe : Only small portion of distribution pipe 
High Density Polyethylene Pipe : Comparatively new pipe 
  
 Pipe materials of house connection pipe 

HDPE : DN20-63 
Source: JST 

 
 
3.8.6 Service Connection 

The number of service connections in Vientiane Capital at the time of the 1st site survey (Sep. 2014) 
is 98,690 connections and the range of diameter is from 15 mm to 200 mm. The breakdown is shown 
in the following table. 

Table 3.8.6  Number of existing water meters in Vientiane Capital 
Name of Branch DN15 DN20 DN25 DN40 DN50 DN80 DN100 DN150 DN200 Total

Sikhottabong + Naxaythong Branch 14,627 5,377 1,291 147 26 20 3 21,491

Chanthabuly Branch 9,496 5,415 945 169 7 16 16,048

Saysettha Branch 12,245 6,191 942 169 16 5 19,568

Sisattanak Branch 10,134 4,279 951 144 12 3 15,523

Xaithany Branch 10,457 3,528 500 155 13 1 14,654

Hatxayfong Branch 7,626 2,194 222 32 5 1 2 10,082

Commercial Section 141 361 241 333 78 101 69 8 4 1,336

Total 64,726 27,345 5,092 1,149 157 147 74 8 4 98,702  
Source: Nampapa Water Meter Management Section (date: 28, Aug. 2014) 

 
 

3.9 Existing Facilities in Chinaimo WTP 

3.9.1 Intake Facility in Chinaimo WTP 

The following sections further explain the existing conditions of Chinaimo intake facilities, as shown 
in Figure 3.9.1. 

 



CHAPTER 3 ANALYSIS OF CURRENT WATER SUPPLY SECTOR 

  3-19 

Chinaimo Intake 
(Intake Gate 
Type) 

 

Source: JST 
Figure 3.9.1  Existing Water Intake Facilities for Chinaimo Water Treatment Plants 

 
a. Raw Water Intake Structure 

The raw water intake structure was inspected and observed, and there was no any severe or critical 
damage in over 35 years of service. No trash rack or screen were provided. 

b. Raw Water Pumps 
A total of six pumps were installed in the raw water intake pump station. The basic specifications of 
them are tabulated below. 

 
Pump No. Insta. 

Unit 
Each 
Pump 

Capacity 
m3/min 

Pump 
TDH 

m 

Type of Pump Note 

P-RW1 to 
4 

4 18 14.8 Vertical Mixed Flow  Having line shaft 
protection pipe with 
water seal 

P-RW5&6 2 18 14.8 Submersible  Special water sealed 
submersible motor 

Source: JST 
 

At the time of filed inspection, pumps No. 2, 3, 4 and 5 were in service, and operation condition of 
the vertical mixed flow pumps No.2, 3 and 4 were observed without any vibration or noise. They 
were well maintained. On the other hand, the operation condition of pump No.5 was not confirmed 
visually due to under water operation. Total pump discharge flow was indicated at a monitor and 
control panel, and was about 4,000 m3/hr (96,000 m3/day). Motor of pump No.1 was removed for 
repair. 

Pumps No.1 to No.4 have been in service since 1978 and were overhauled in 1994 by JICA grant aid 
project. They have been in service for over 35 years without any serious troubles due to very good 



CHAPTER 3 ANALYSIS OF CURRENT WATER SUPPLY SECTOR 

  3-20 

maintenance work. It was reported that the pump shaft bearing and shaft sleeve located near the 
pump impeller are replaced every 1.5 to 2 years due to wearing, while the line shaft is protected by a 
protection pipe, and clear water lubrication is provided.  

In addition, two submersible motor pump units were installed under JICA grant aid project in 1994, 
and since commencement of service, no operation and maintenance issues have been reported. 

c. Electrical Power Supply and Pump Control Panels 
Electrical power is supplied from motor control centers (MCC-1 and MCC-7) located at water 
treatment plant to motor control centers (MCC-2 and MCC-6) for raw water pumps. All electrical 
panels mentioned and other panels are well maintained and no serious problem of electric power 
supply system is reported.  

3.9.2 Water Treatment Facility in Chinaimo WTP 

The details of the existing conditions of Chinaimo WTP are further described below: 

a. Receiving Well and Rapid Mixing 
Raw water pumped by raw water pumps enters the receiving well through raw water main pipes. It is 
split into four (4) streams by four (4) fixed weirs at the receiving well, and flows into four (4)  
flocculation basins. The system was designed with two (2) possible coagulant injection points: 1) 
two (2) dosing pipes at the spout of the raw water discharge pipe, and 2) four (4) dosing shower 
pipes above the four (4) fixed weirs, but neither are currently utilized. At present, the system has 
been modified so that coagulant and alum are dosed at the raw water main pipe, before the receiving 
well. 

After close observation of floc formation at the flocculation basins, it was judged that rapid mixing, 
mixing raw water and coagulant, was achieved relatively well. However, it was understood that 
coagulated water after alum injection was resulting in high hydraulic energy due to falling water at 
the flow split weirs, and there was possibility of breaking the small floc formed due to high 
hydraulic energy. Thus, it was recommended to dose coagulant and alum at the flow splitting weirs 
by using the alum dosing showers originally designed and provided. 

b. Flocculation Basins and Sedimentation Basins 
Coagulated water enters four (4) flocculation basins having zig-zag and up&down hydraulic 
flocculation system and at the inlet part of each flocculation basin, polymer is injected. Coagulated 
water is given hydraulic energy for flocculation, and proper flocculation by using hydraulic energy is 
observed. According to engineering practice of polymer injection point design, the present injection 
point of polymer is considered not proper. It is recommended to seek other injection points of 
polymer, further downstream the flocculation basin for the creation of bigger floc. 

Floc laden water enters four (4) horizontal flow sedimentation basins and time is given for floc 
settlement for sedimentation. Overflow collection weirs provided collects settled water properly. As 
result of observing settled water with low turbidity, flocculation and sedimentation process of main 
water treatment process at the plant was judged good. Settled water collected enters the filter inlet 
conduit. 

c. Filters  
Filter type is common inlet and outlet water level type, and constant filtration rate is achieved with 
use of filter outlet flow control devices. A total of eight (8) filters were constructed. At present, seven 
(7) filters are in service and one (1) filter is out of service to repair cracks in the filter false floor, 
which is made of porous concrete. It is theorized that the cracking of the false floor occurred due to 



CHAPTER 3 ANALYSIS OF CURRENT WATER SUPPLY SECTOR 

  3-21 

insufficient air ventilation after air scouring of the filter. Air vent valves were designed and provided 
at the air scouring pipes. It is recommended to pay close attention for proper air venting after air 
scouring by opening the air vent valve of each filter. 

Filter outlet flow control device of the filters in service function well, and outlet water level of each 
filter is properly controlled for constant filtration. 

Filter washing facilities, consisting of two (2) back wash pumps, each with capacity of 25.5 m3/min 
x 6 m x 37 kW, and two (2) air souring blowers, each with capacity of 83 m3/min x 90 kW, were 
designed and installed. According to visual inspection, they are well maintained. All pumps, and one 
(1) blower, were manufactured in 1978 and have been in service for over 35 years. Another blower 
also has been in service for over 20 years. The figure below illustrates the basic flow of the existing 
filter.  

Basic Flow of Existing Filter 

 
 

Sedimentation Basin          Filter 
                  Filter Inlet Conduit    Filter Outlet Flow        Filter Outlet  

Overflow        Filter Inlet Valve    Control Device          Conduit 
Collection Launder              Filter Outlet Valve  

 
 
 
                             Filter Media 
 
                             Plenum Room 
 
         Filter False Floor 
  
Source: JST 

d. Chemical Feed System 
There are chemical feed systems such as coagulant (alum) feed system, lime feed system, calcium 
hypochlorite feed system and polymer feed system. Present status of operation condition of each 
system is described as follows. 

1) Alum Feed System 
Alum solution is prepared by mixing alum stone and water in alum preparation tanks, each having a 
mixer constructed of concrete with anti-acid lining. Alum solution prepared is fed to the alum 
injection point by gravity, and dosing of alum is measured by using a manual measuring device; a 
multi-step adjustable weir at constant water level tanks. This gravity dosing system was observed to 
be relatively effective based on observation of good floc formation. Linings of all alum preparation 
tanks were observed to be seriously damaged. For precise and economical operation of the alum 



CHAPTER 3 ANALYSIS OF CURRENT WATER SUPPLY SECTOR 

  3-22 

feeding process, it is recommended to consider alum feed systems consisting of solution tanks 
having good anti-acid properties and alum feeding with use of metering pumps. 

2) Lime Feed System 
A lime feed system, consisting of two (2) lime milk preparation tanks, each having a mixer and a 
lime saturator, that is able to continuously produce lime water and saturated lime water were 
designed and constructed.  However, lime feeding is currently not carried out because lime feeding 
is currently not required. All equipment of the lime feed system seem to be out of service due to long 
time stoppage of equipment. 

3) Calcium Hypochlorite Feed System 
The calcium hypochlorite feed system consists of three (3) solution tanks, each having a mixer and 
constant water level feed tanks with measuring device; a multi-step adjustable weir. Granule calcium 
hypochlorite is dissolved in solution tanks and a solution of calcium hypochlorite is prepared. 
Feeding is controlled by a manual measuring device; a multi-step adjustable weir at constant water 
level tank, and fed to pre- and post-chlorination points by gravity. It was observed that all facilities 
of the calcium hypochlorite feed system were well maintained, but serious corrosion of ferrous 
materials was observed due to insufficient ventilation. 

4) Polymer Feed System 
Two (2) polymer solution tanks are located beside the receiving well, and the polymer solution 
prepared is manually dosed to the inlet part of the flocculation basin by gravity without using any 
measuring devices. Considering not only precise feeding but also saving cost of polymer, it is 
recommended to provide metering device for polymer solution. 

e. Transmission and Distribution Pumps 
There are two (2) pump stations. The old pump station is located beside the filter outlet conduit and 
the other one is the new distribution pump station. The old pump station houses two (2) transmission 
pumps (small, manufactured in 1978), each rated at 4.3 m3/min x 66 m, three (3) transmission pumps 
(No.1 to No.3, manufactured in 1978), each rated at 14.1 m3/min x 56 m, three (3) transmission 
pumps (No.4 to No.6, manufactured in 1994), two (2) backwash pumps, and two (2) air scouring 
blowers. The new pump station houses four (4) distribution pumps (No. 2 and No. 4, manufactured 
in 2007), each rated at 13.4 m3/min x 72 m. All pumps and blowers were kept in good condition. At 
the time of filed inspection, one (1) transmission pump (small No.2), two (2) transmission pumps 
(No.3 and No.6) and two (2) distribution pumps (No.2 and No.4) were in service. Discharge flow of 
each pump in service was estimated as follows based on total pump dynamic head (reading of 
discharge pressure gauge – reading of suction pressure gauge), while indications of flow meters for 
transmission and distribution were not available since flow measuring devices were not in service.  



CHAPTER 3 ANALYSIS OF CURRENT WATER SUPPLY SECTOR 

  3-23 

Table 3.9.1  Parameters of Pump in Service 
Name of Pump in Service Reading 

Discharge 
Pressure, 
DP, m 

Reading 
Suction 
Pressure, 
SP, m 

TDH 
= 
DP-SP 

Pump 
Discharge 
Flow 
m3/min* 

Memo 

Transmission Pump (small) 
4.3 m3/min x 66 m 

52 -4 56 7 TDH :56 m 
< 66 m rated 

Transmission Pump No.3 
14.1 m3/min x 56 m 

56 -2.72 58.72 13 TDH:58.72m 
>56 m rated 

Transmission Pump No.6 
14.1 m3/min x 56 m 

52 -2.85 54.85 15 TDH:54.72m 
< 56 m rated 

Distribution Pump, No.2 
13.4 m3/min x 72 m 

65.26 - 3.67 68.93 15 TDH:68.93m 
< 72m rated 

Distribution Pump, No.4 
13.4 m3/min x 72 m 

Not  
reading 

Not 
reading 

- 15  
(assumed) 

Based on 
No.2 pump 

 
Total Transmission and Distribution Flow 65 m3/min = 93,500 m3/day 
Raw Water Flow indicated  96,000 m3/day 

Note:  
*: Pump discharge flow is assumed according to estimated pump QH curve based on pump TDH (distribution pressure – 
suction pressure) under operation. In case of smaller TDH than rated pump head, pump discharge flow being bigger than 
it rated and in case of higher TDH than rated pump head, pump discharge flow being smaller than it rated in accordance 
pump capacity – head characteristic. 
Source: JST 
 

f. Electric Power Receiving and Distribution System 
Electric power substation was modified under JICA grand aid project in 2007 and after modification, 
electrical power receiving and distribution system are as follows. 

1) 22 kV high tension power is supplied from electric power supply company and received by 24 KV 
incoming panel, 

2) 22 kV high tension power is stepped down to 380 V low tension power by two (2) main transformers, 
each rated at 1,000 kVA, 

3) 380 V low tension power is supplied from one (1) main transformer to a secondary incoming panel at 
the distribution pump station for power supply of distribution pumps located in the new distribution 
pump station, through low voltage feed panel, 

4) 380 V low tension power from the secondary incoming panel is distributed to distribution control 
panels (No.1 to No.4) for the four (4) distribution pumps and to the auxiliary equipment feeder panel, 

5) 380 V low tension power is supplied from the other main transformer to two (2) 380V feeder panels, 
No.1 and No.2, for power supply of the water treatment plant and raw water pump station and 

6) 380 V low tension power is supplied from 380 V feeder panels No.1 to No.2 to two (2) motor control 
centers (MCC-7 and MCC-1), and from the motor control centers MCC-7 and MCC-1, 380 V low 
tension power is supplied to the raw water pump station. 

 
All electrical equipment of electric power receiving and distribution system is well maintained and is 
in service. As result of field investigation, electric power supply from electric power supply 
company is deemed stable and reliable as loop electric power supply system is provided.  

The present electricity consumption in Chinaimo WTP is approximately 30,000 kWh per day, which 
constitutes 46% of the total electricity consumption of the entire NPNL and 0.9% of the total 
electricity consumption of Vientiane Capital. Table 3.9.2 shows the annual electricity consumptions 
of Chinaimo WTP, NPNL and Vientiane Capital.  



CHAPTER 3 ANALYSIS OF CURRENT WATER SUPPLY SECTOR 

  3-24 

Table 3.9.2  Annual Electricity Consumptions of Chinaimo WTP, NPNL and Vientiane Capital in 
the Year 2013 

(unit: kWh) 
Chinaimo WTP The Entire NPNL Vientiane Capital 

11,134,652 24,122,704 1,187,030,381 
Source: NPNL, and EDL 